
S6
0

 A
SSE

M
B

LY
 G

U
ID

E
A

SSE
M

B
LY

 G
U

ID
E

PI
N

K 
BA

G

BL
A

CK
 B

A
G

S 
x2

H
A

R
D

W
A

R
E 

IN
CL

U
D

ED

M
10

x6
5L

 S
oc

ke
t H

ea
d 

Bo
lt 

Q
ua

nt
ity

: 
4

M
8x

30
L 

So
ck

et
 H

ea
d 

Bo
lt 

Q
ua

nt
ity

: 
4

BL
U

E 
BA

G
S

H
A

R
D

W
A

R
E 

IN
CL

U
D

ED

M
12

x9
5L

 H
ex

 B
ol

t 
Q

ua
nt

ity
: 

2

M
12

 H
ex

 N
ut

 
Q

ua
nt

ity
: 

2
M

12
 L

oc
k 

W
as

he
r 

Q
ua

nt
ity

: 
2

8.
2x

16
x1

.6
T 

W
as

he
r 

Q
ua

nt
ity

: 
8

S6
0

CO
MM

ER
CIA

L S
US

PE
NS

IO
N 

EL
LIP

TIC
AL

 TR
AI

NE
R

To
 a

vo
id

 p
os

sib
le

 d
am

ag
e 

to
 th

is 
Su

sp
en

sio
n 

El
lip

tic
al

™
 T

ra
in

er
, p

le
as

e 
fo

llo
w

 a
ss

em
bl

y 
ste

ps
 in

 th
e 

co
rre

ct
 o

rd
er

. B
ef

or
e 

pr
oc

ee
di

ng
, 

fin
d 

yo
ur

 n
ew

  
Su

sp
en

sio
n 

El
lip

tic
al

™
 T

ra
in

er
’s 

se
ria

l n
um

be
r l

oc
at

ed
 o

n 
th

e 
fro

nt
 a

xle
 tu

be
, a

nd
 e

nt
er

 h
er

e:

Re
fe

r 
to

 t
hi

s 
nu

m
be

r 
w

he
n 

ca
llin

g 
fo

r 
se

rv
ic

e,
 a

nd
 e

nt
er

 t
hi

s 
se

ria
l 

nu
m

be
r 

on
 y

ou
r 

W
ar

ra
nt

y 
C

ar
d 

an
d 

in
 y

ou
r 

ow
n 

re
co

rd
s.

  
Be

 s
ur

e 
to

 re
ad

 y
ou

r O
w

ne
r’s

 G
ui

de
 b

ef
or

e 
us

in
g 

yo
ur

 n
ew

 S
us

pe
ns

io
n 

El
lip

tic
al

™
 T

ra
in

er
.

If 
an

y 
pa

rts
, h

ar
dw

ar
e 

or
 to

ol
s 

ar
e 

m
iss

in
g,

 p
le

as
e 

ca
ll 

yo
ur

 lo
ca

l d
ea

le
r.

NO
TE

: I
t i

s 
re

co
m

m
en

de
d 

th
at

 y
ou

 a
pp

ly 
gr

ea
se

 to
 th

e 
th

re
ad

s 
of

 e
ac

h 
bo

lt 
an

d 
sc

re
w

 a
s 

yo
u 

as
se

m
bl

e 
yo

ur
 S

us
pe

ns
io

n 
El

lip
tic

al
™

 
Tr

ai
ne

r t
o 

pr
ev

en
t l

oo
se

ni
ng

 a
nd

 n
oi

se
. 

Al
so

, 
du

rin
g 

ea
ch

 a
ss

em
bl

y 
ste

p,
 e

ns
ur

e 
th

at
 A

LL 
bo

lts
 a

nd
 s

cr
ew

s 
ar

e 
in

 p
la

ce
 a

nd
 p

ar
tia

lly
 

th
re

ad
ed

 in
 b

ef
or

e 
co

m
pl

et
el

y 
tig

ht
en

in
g 

an
y 

O
N

E 
bo

lt 
or

 s
cr

ew
.

6m
m

 L-Shaped W
rench

Screw
driver

5m
m

 L-Shaped W
rench

TO
O

LS &
 PA

R
TS IN

CLU
D

ED

PA
R

TS BO
X

C
onsole M

ast
C

onsole M
ast Boot

A
ccessory Tray

C
olor-coded H

ardw
are Bags

O
w

ner’s G
uide 

A
ssem

bly G
uide

W
arranty C

ard
6m

m
 T-Shaped W

rench 8m
m

 L-Shaped W
rench

M
8 

N
yl

on
 N

ut
  

Q
ua

nt
ity

: 
4

M
5x

25
L 

Ph
illi

ps
 H

ea
d 

Bo
lt 

Q
ua

nt
ity

: 
8

M
ulti-W

rench,
Q

ty. 2

R
ED

 B
A

G

M
12

x 
20

L 
Bo

lt 
 

Q
ua

nt
ity

: 
4

M
5x

15
L 

Bu
tto

n 
H

ea
d 

Bo
lt

Q
ua

nt
ity

:2

M
10

 S
pr

in
g 

Lo
ck

 W
as

he
r 

Q
ua

nt
ity

: 
4

YE
LL

O
W

 B
A

G

M
10

x2
0L

 S
oc

ke
t H

ea
d 

Bo
lt 

Q
ua

nt
ity

:4

Fl
at

 W
as

he
r 

Q
ua

nt
ity

: 
4

G
R

EE
N

 B
A

G
S 

x2

M
6x

20
L 

So
ck

et
 H

ea
d 

Bo
lt 

Q
ua

nt
ity

: 
4

M
8x

50
L 

So
ck

et
 H

ea
d 

Bo
lt 

Q
ua

nt
ity

: 
1

M
6 

Lo
ck

 W
as

he
r 

Q
ua

nt
ity

: 
4

M
8 

N
yl

on
 N

ut
 

Q
ua

nt
ity

:1

M
5x

50
L 

Ph
illi

ps
 H

ea
d 

Bo
lt 

Q
ua

nt
ity

: 
1

M
5 

H
ex

 N
ut

 
Q

ua
nt

ity
:1

w
w

w
.visio

nfitness.co
m

©
20

19
 V

isio
n F

itness. A
ll R

ig
hts R

eserved
.

R
ev 4

S60
C

o
m

m
ercial S

usp
ensio

n E
llip

tical T
rainer



3STEP

4STEP

1STEP

Adjustab le  Arm

2STEP

3STEP

NOTE:  A second person will be helpful 
to complete this step.

• Place the left connection arm over the 
left arm and connect with two socket 
head cap bolts (M10x65L). Tighten 
only a few turns with the 8mm L-shaped 
wrench. 

• Insert the pin on the front flange of 
the connection arm to the hole in the 
console mast elevation bracket.

• Repeat these steps on the right side. 

• When the pins of both connection 
arms are seated in the holes of the 
console mast elevation bracket lift the 
entire assembly slightly to line up the 
screw holes. Insert four socket head 
cap bolts (M8x30L) with washers 
(8.2x16x1.6T) through these holes.  
Secure with a washer (8.2x16x1.6T) 
and nylon nut (M8) to each bolt.  
Tighten with the 6mm L-shaped wrench 
and 13mm wrench. 

• Go back and completely tighten the 
screws that connect the connection 
arms to the adjustable arm with the 
8mm L-shaped wrench.

PINK BAG

1STEP

• Slide the console mast boot onto the 
console mast.

• Put the console wire through console 
mast.

• Set console mast into the console 
mast bracket by four bolts (M10x20L) 
and lock washers by 8mm L-shaped 
wrench.

YELLOW BAG 5STEP

• Assemble Dual Action Arm on 
the Rotation Housing by four bolts 
(M6x20L) and four Lock Washer (M6), 
then fasten by 5mm T-shaped wrench.

• Line up the rotation housing cover 
over the rotation housing and push to 
snap in place.

• Slide the link arm between the flanges 
of the dual-action arm bracket. Insert a 
socket head cap bolt (M8x50L) through 
the hole to connect the brackets. Secure 
with a M8 washer and nylon nut (M8). 
Tighten with the 10mm wrench and 
5mm L-shaped wrench.

• Set the dual-action cover in place 
over the connection bracket. Place the 
nut (M5) into the recess on the inside 
cover. Insert a bolt (M5x50L) through 
the outside hole and tighten to the nut 
with a screwdriver.

• Repeat these steps on the right side.

GREEN BAGS

4STEP

• Lift the left adjustable arm and insert 
the bearing end of the suspension arm 
into the bracket of the adjustabl arm. 
From the outside, insert a hex head 
bolt (M12x95L) through the bracket 
and suspension arm.

• Secure with a lock washer (M12) 
and nut (M12). Tighten with two 
19mm wrenches. Make sure hard-
ware is tight.

• Repeat this step on the right side.

BLUE BAG

Connect ion  Arm

Suspens ion  Arm

5STEP

6STEP

• Fasten Bracket Cover to console 
mast by two bolts (M5x15L).

• Set the right side Arm Cover into 
connection arm and fasten by four 
bolts (M5x25L). Then repeat the steps 
on the left side.

BLACK BAG

7STEP

• Plug in the 9-volt battery. Re-attach 
the console back cover with the four 
screws removed previously.

• Connect the wires that come from 
the console mast into the plugs located 
in the back of the console. Attach 
the console to the mast with the four 
screws.

CONSOLE

Conso le  Mast  Boot

Conso le  Mast

6STEP

7STEP

Bracket  Cover

Arm Cover

Conso le

Dua l  Act ion  ArmsRotat ion  Hous ing

L ink  Arm Bracket 

2STEP RED BAGS
• Attach Adjustable Arm (right) onto the 
right side of base frame and fasten by 
by two bolts (M12x20L) and flat wash-
ers by 8mm L-shaped wrench.

• Attach Adjustable Arm (left) onto the 
left side of base frame by two bolts 
(M12x20L) and flat washers by 8mm 
L-shaped wrench.

Attention: DO NOT screw the bolts and 
washer tight, after Step 3 complete then 
fasten all the bolts.


